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1 General Information

1.1  Scope

This report is intended to document the status of conformance with the requirements of the FCC Part 15,
based on the results of testing performed on 03/12/2010 on the DRX-1 Radio, Model No. DRX-1,
manufactured by Carestream Health Inc.. This report only applies to the specific samples tested under the
stated test conditions. It is the responsibility of the manufacturer to assure that additional production units
of this model are manufactured with identical or EMI equivalent electrical and mechanical components.
This report is further intended to document changes and modifications to the EUT throughout its life
cycle. All documentation will be included as a supplement.

1.2 Purpose

Testing was performed to evaluate the EMC performance of the EUT (Equipment Under Test) in
accordance with the applicable requirements, procedures, and criteria defined in the application of
regulations and application of standards listed in this report.

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
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1.3 Summary of Test Results
Carestream Health Inc. Tel 585-627-8321 Contact | Ronald Cain
Applicant 150 Verona St i
Rochester NY, 14608 Fax 585-477-2718 e-mail ;onald.cam@carestreamhealt
.com
Description DRX-1 Radio Model Number DRX-1
Serial Number 00403 Test Voltage/Freq. | Battery 14.4VDC
Test Date Completed: | 03/12/2010 Test Engineer Randall Masline
Standards Description Severity Level or Limit Measurement Test Result
Industry Canada - Low-power .
RSS-210 Issue 7 License-exempt See called out basic standards See Below Complies
. L . below
Radiocommunication Devices

FCC Part 15.407 Subpart E Unhcf;nsed National See called out basic standards .

Information Infrastructure See Below Complies
5.25-5.35 GHz . below

Devices
FCC Part 15.209(a) Radiated Emissions Class B, 30-1000 MHz Complies
.. Not Required .
FCC Part 15.207(c) Conducted Emissions Class B, 0.15-30 MHz Complies
Battery Powered
FCC Part 15.407(a) (2) Conducted Output Power 250 mw Maximum 15.9 dBm Complies
FCC part 15.407(a)(2) -26 dB Bandwidth 26 MHz Complies
FCC Part 15.407(a)(5) Peak Power Spectral Density Complies
FCC Part 15.407(a)(6) Peak Power Excursion Complies
FCC Part 15.407(b)(8) Band Edge Complies
FCC Part 15.205 Restricted Bands Complies
FCC Part 15.407(c) Discontinuance Of Complies
Transmission
FCC Part 15.407(g) Frequency Stability Complies
FCC Part 15.203 Antenna Requirements Complies
Complies

RSS-210

99% Bandwidth

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
not be published or duplicated in part without permission of the testing body. This test report by itself does not constitute authorization for the use of any TUV Rheinland test mark. This
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2 Laboratory Information
2.1 Accreditations & Endorsements

2.1.1 US Federal Communications Commission

TUV Rheinland of North America located at 336 Initiative Dr, Rochester NY is accredited by the
commission for performing testing services for the general public on a fee basis. This laboratory test
facilities have been fully described in reports submitted to and accepted by the FCC (Registration No
US90575). The laboratory scope of accreditation includes: Title 47 CFR Part 15, and 18. The
accreditation is updated every 3 years.

2.1.2 NIST/NVLAP

Program, which is administered under the auspices of the National Institute of Standards and Technology.
The laboratory has been assessed and accredited in accordance with ISO Standard 17025:2005 (Lab code:
200313-0). The scope of laboratory accreditation includes emission and immunity testing. The
accreditation is updated annually.

2.1.3 VCCI
VCCI Accredited test lab. Registration numbers R-1065, C-1120, C-1121

2.1.4 Industry Canada

Registration No.: 3466C-1. The OATS has been accepted by Industry Canada to perform testing to 3 and
to 10m, based on the test procedures described in ANSI C63.4-2003.

215 BSMI
Registration No.: SL2-IN-E-050R. The BSMI accreditation was obtained by NIST MRA with the BSMI.
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2.2 Measurement Uncertainty

General

The estimated combined standard uncertainty for ESD immunity measurements is = 0.43%.

The estimated combined standard uncertainty for radiated immunity measurements is + 2.0dB.

The estimated combined standard uncertainty for EFT fast transient immunity measurements is + 6.0%.

The estimated combined standard uncertainty for surge immunity measurements is + 5.0%.

The estimated combined standard uncertainty for conducted immunity measurements is = 2.0 dB.

The estimated combined standard uncertainty for power frequency magnetic field immunity measurements is + 2.57%.

The estimated combined standard uncertainty for voltage variation and interruption measurements is + 4.89%.

The estimated combined standard uncertainty for radiated emissions measurements is + 4.6 dB.

The estimated combined standard uncertainty for conducted emissions measurements is = 2.6 dB.

00X 0O0|0|0/0(4a|j4d

The estimated combined standard uncertainty for harmonic current + 7.27% and flicker measurements is + 3.87%.

2.3  Calibration Traceability

All measurement instrumentation is traceable to the National Institute of Standards and Technology
(NIST). Measurement method complies with ANSI/NCSL Z540-1-1994 and ISO Standard 17025:2005.
Equipment calibration records are kept on file at the test facility.
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2.4  Measurement Equipment Used

Equipment Manufacturer Model # Ref. Serial # db?rsgrﬁ:/?/; d':;?(r:n?/?/ly Test
Biconical Antenna EMCO 3110 C004 1502 13 Feb 10 13 Feb 12 RE
Log Periodic Antenna EMCO 3147 C023 1369 13 Feb 10 13 Feb 12 RE
Horn EMCO 3115 C025 9812-4630 30-Jun 09 30-Jun-11 RE
BiLog Chase CBL6111 Cco17 1169 9-Jul-09 9-Jul-10 RE
EMI Receiver Rohde & Schwarz ESVS 30 C310 826006/015 17-Dec-09 17-Dec-10 RE
Analyzer w RF Filter HP 8546A C311 | 3325A00127 30-Jul-09 30-Jul-10 RE, CE
Section 85460A
Receiver (20Hz-40GHz) Rohde & Schwarz ESI 40 C320 839283/005 29-Jul-09 29-Jul-10 RE,CE
EMI Receiver Rohde & Schwarz ESHS 30 C323 831954/012 17-Dec-09 17-Dec-10 CE
Amplifier (18-26.5GHz) Rohde & Schwarz TS-PR26 C443 100005 30-Jul-09 30-Jul-11 RE
Digital Davis Perception 11 C444 40917 09-Feb10 09-Feb-12 All tests
Pressure/Temp/RH
Horn EMCO 3160-09 C447 | 03-0338-018 16-Sep-08 16-Sep-10 RE
BiLog Chase CBL6111B C448 2081 21-Nov-09 | 21-Nov-10 RE
Multimeter Fluke 8062A C452 4715199 17-Dec-09 17-Dec-10 | All tests
Analyzer w RF Filter HP 8546A D004 | 3625A00356 29-Jul-09 29-Jul-10 RE, CE
Section 85460A
Temp Chamber Tenney T-14 Special 9928 20-Nov-09 | 20-Nov-10 RE

Note: CE = Conducted Emissions, CI= Conducted Immunity, DP=Disturbance Power, EFT=Electrical Fast Transients, ESD =
Electrostatic Discharge, FLI=Flicker, HAR=Harmonics, MF=Magnetic Field Immunity, RE=Radiated Emissions, RI=Radiated
Immunity, SI=Surge Immunity, VDSI=Voltage Dips and Short Interruptions
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3 Product Information

3.1  Product Description

See Appendix A
Channel Operating Frequency (MHz) Rated Power (dBm)
52 5260 +23.9
56 5280 +23.9
60 5300 +23.9
64 5320 +23.9

3.2  Equipment Modifications

No modifications were needed to bring product into compliance.

3.3 Test Plan

The EUT product information, test configuration, mode of operation, test types, test procedures, test
levels, pass/failure criteria, in this report were carried out per the product test plan located in appendix A
of this report.

There were no deviations, adaptations or exclusions made to the standards shown on page 2 during the
testing of the DRX-1 radio. There were no options selected in any of the standards during the DRX-1
radio tests.

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
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Figure 1 — Internal Photo of EUT
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4 Emissions

4.1 Radiated Emissions

This test measures the electromagnetic levels of spurious signals generated by the EUT that radiated from
the EUT and may affect the performance of other nearby electronic equipment.

4.1.1 Over View of Test

Results Complies (as tested per this report) Date 3/11/2010
Standard FCC Part 15.209(a)

Product Model DRX-1 Serial# | 00403
Configuration See test plan for details

Test Set-up Tested on 10m O.A.T.S. placed on turn-table, see test plans for details

EUT Powered By | Battery 14.4VDC | Temp 24°C Humidity | 54% | Pressure | 1013mbar

Frequency Range | 30 - 1000 MHz @ 10m

Criteria Class B. (Below Limit) Perf. Verification Readings Under Limit

Mod. to EUT None Test Performed By | Randall Masline

4.1.2 Test Procedure(s)

Radiated and FCC emissions tests were performed using the procedures of ANSI C63.4 including
methods for signal maximizations and EUT configuration. The photos included with the report show the
EUT in its maximized configuration.

The frequency range from 30 - 1000 MHz was investigated for radiated emissions.

Radiated emission testing was first performed at a distance of 3 meters in the semi-anechoic chamber in
order to identify the specific frequencies for which these measurements will be made on the 10 m OATS.

In accordance with FCC Public Notice DA 02-2138 Measurement Procedure updated for Peak Transmit
Power in the Unlicensed National Information Infrastructure (U-NII) Bands.

The transmitter was transmitting continuously at maximum power for all tests. Therefore; method 2 was
used to measure peak power..

4.1.3 Deviations

There were no deviations from the test methodology listed in the test plan for the radiated emission test.

4.1.4 Final Test

All final radiated emissions measurements were below (in compliance) the limits.

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
not be published or duplicated in part without permission of the testing body. This test report by itself does not constitute authorization for the use of any TUV Rheinland test mark. This
report must not be used by the applicant to claim product endorsement by TUV Rheinland, NVLAP or any agency of the United States Government.

TUV Rheinland Inc., 336 Initiative Drive, Rochester NY 14624 — Tel (585) 426-5555 Fax (585) 568-8338
QF0904.. Rev 1.0




FCC ID: U72DRX1

IC: 7027A-DRX1

Report No.:

4.1.5 Final Tabulated Data

A TUVRheinland®

Precisely Right.

31060258.002_DRX-1 Radio.doc

Radiated Emissions Measurements

Page 12 of 62

Standard: 47 CFR 15.209(3), Class B Final Date: 31172010
Device Tested: [DEX1  Radio 3.0m File:
Measured Level

Cuasi- Antenna

Freg Cuasi- Peak Cluasi- Angle Height
Meas # ihHz) FPeak Lirnit Peak A Result Polarization | (degrees) [ (meters) | Comment

1 334680 3210 40.00 -7.80 Complied Vertical 1] 1.00
2 80.0640 29.70 40.00 -10.30 Complied Wertical 0 1.00
3 133.0200 | 31.50 43.50 -12.00 Complied Yerical 0 1.00
4 163.1280 | 28.60 43 .50 -14.90 Complied Vertical 1] 1.00
5 B72.0000 | 37.30 46.00 -8.70 Complied “erical 1] 1.00
B 2420000 ) 37.40 46.00 -3.60 Complied Haorizantal 1] 1.00
7 4720000 | 41.10 46.00 -4.80 Complied Horizontal 0 1.00
8 454.0000 ) 4230 46.00 -3.70 Complied Haorizontal 0 1.00
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Spurious Emissions

Spurious emissions were investigated to the 10™ harmonic or in this case to 40 GHz, measurements were
taken on the highest channel, channel 64 5320 MHz at 24 Mbits/s.

ExtRef Marker 4 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 54.45 dByV VBW 1 MHz
185 dBwV 21.27144289 GHz SWT 215 ms unit dByv
85Y
Ya|[T1] 54 |45 dBy
21.27144289 GHz
80-b1-80 14BNV -
TITT] 114 24 dBY
5.29238477 GHz
75 V2| [T1] 57132 dBy
6.64869739 GHz
V3| [T1] 58 /14 dBy
70 10.63286573 GHZ
65
60 -
2 v
55 I l :I 4
L MWWW*M oy
45
4
35
Start 5.25 GHz 2.115 GHz/ Stop 26.4 GHz
Date: 7.APR_2010 15:25:01

Figure 2 — Spurious Emissions from 5.25 GHz to 26.4 GHz

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
not be published or duplicated in part without permission of the testing body. This test report by itself does not constitute authorization for the use of any TUV Rheinland test mark. This
report must not be used by the applicant to claim product endorsement by TUV Rheinland, NVLAP or any agency of the United States Government.

TUV Rheinland Inc., 336 Initiative Drive, Rochester NY 14624 — Tel (585) 426-5555 Fax (585) 568-8338
QF0904.. Rev 1.0




FCC ID: U72DRX1 .
A TUVRheinland®

IC: 7027A-DRX1 Precisely Right.
Report No.: 31060258.002_DRX-1 Radio.doc
- Page 14 of 62
ExtRef Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvli 67 .14 dByV VBW 1 MHz
85 dByV 33.84048096 GHz SWT 205 ms unit dByVv
81:
Yi|[T1] 67 /14 dByV
33.84048096 GHz
80—DB1 80 ldBNV
75
-
1
) o] W LA w,uW"vl
6owwﬂ\}whl. W‘Mlj
55
5
45
4
35
Start 26.4 GHz 1.36 GHz/ Stop 40 GHz
Date: 7_APR.2010 15:27:37

Figure 3 — Spurious Emissions from 25.4 GHz to 40 GHz
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4.2 Conducted Emissions

This test measures the electromagnet levels of spurious signals generated by the EUT on the AC power
line that may affect the performance of other near by electronic equipment.

The EUT operated on 12VDC battery only, therefore testing was not performed.

4.3  Conducted Output Power Limits

Testing has been carried out on the EUT in accordance with 47 CFR Part 15.407(a)(2) in order to
determine the -26 dB emission bandwidth of the transmitted signal. It has been determined that the -26
emission bandwidth is 26 MHz.

The peak transmit power limit based on the -26dB emission bandwidth in the frequency band of 5250 —
5350 MHz can be calculated as follows:

+11 dBm + 10 log B where B is the -26 dB emission Bandwidth in MHz
+11 dBm + 10 log 26 =+11 dBm + 14.14 = 25.14 dBm (326mW)

In accordance with 47 CFR Part 15.404(a)(2) the peak transmit power in the frequency band of 5250 —
5350 MHz shall not exceed the lesser of 250 mW or +11 dBm + 10log B, where B is the -26 dB emission
bandwidth in MHz.

In accordance with 47 CFR Part 15.407(a)(2), the peak transmit power limit, in the frequency band of
5250 — 5350 MHz, has been determined at +23.9 dBm (250mW)
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Transmission Maximum Peak Transmit Power (dBm) Limit (dBm)
Bitrate Antena gain
(Mbits/s) Ch 52 Ch 56 Ch 60 Ch 64 <6 dBi
5260 MHz 5280 MHz 5300 MHz 5320 MHz

6 15.8 15.8 15.9 15.9 23.9

12 15.7 15.7 15.8 15.8 23.9

24 15.6 15.6 15.7 15.6 23.9

54 15.3 15.7 15.6 15.6 23.9

Table 1 — Maximum Peak transmit power at 20MHz Bandwidth
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The results of the testing on the EUT, carried out in accordance with 47 CFR Part 15.407(a)(5), are

depicted in the table 2 below. The limits have been derived from 47 CFR Part 15.407(a)(1)

In accordance with FCC Public Notice DA 02-2138 Measurement Procedure updated for Peak Transmit
Power in the Unlicensed National Information Infrastructure (U-NII) Bands. Method #1 was used

4.4.1 Test Results

Transmission Peak power Spectral Density (dBm)
Bitrate Conducted in any 1 MHz band Limit (dBm)
(Mbits/s) Ch 52 Ch 56 Ch 60 Ch 64
5260 MHz 5280 MHz 5230 MHz 5320 MHz
6 8.56 9.58 10.03 9.01 +11
12 8.88 9.72 8.80 9.53 +11
24 8.92 9.13 9.47 9.38 +11
54 8.89 9.31 9.35 9.61 +11

Table 2 — Peak Power Spectral Density at 20MHz Bandwidth

4.4.2 Final Test

The EUT met the performance criteria requirement as specified in the test plan of this report and in the

standards.
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Plot 1- Peak Power Spectral Density (conducted) in any 1 MHz band

EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 6 Mbits/s
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Plot 2— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 12 Mbits/s
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Plot 3— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 24 Mbits/s
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Plot 4— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 54 Mbits/s
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Plot 5— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 6 Mbits/s
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Plot 6- Peak Power Spectral Density (conducted) in any 1 MHz band

EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 12 Mbits/s
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Plot 7— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 24 Mbits/s
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Plot 8 Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 54 Mbits/s
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Plot 9— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 60 (5300 MHz) at a Transmission rate of 6 Mbits/s
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Plot 10— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 60 (5300 MHz) at a Transmission rate of 12 Mbits/s
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Plot 11— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 60 (5300 MHz) at a Transmission rate of 24 Mbits/s
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Plot 12— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 60 (5300 MHz) at a Transmission rate of 54 Mbits/s
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Plot 13— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 6 Mbits/s

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
not be published or duplicated in part without permission of the testing body. This test report by itself does not constitute authorization for the use of any TUV Rheinland test mark. This
report must not be used by the applicant to claim product endorsement by TUV Rheinland, NVLAP or any agency of the United States Government.

TUV Rheinland Inc., 336 Initiative Drive, Rochester NY 14624 — Tel (585) 426-5555 Fax (585) 568-8338
QF0904.. Rev 1.0




FCC ID: U72DRX1 .
A TUVRheinland®

IC: 7027A-DRX1 Precisely Right.
Report No.: 31060258.002_DRX-1 Radio.doc
- Page 31 of 62
ExtRef Marker 1 [T1] RBW 1 MHz RF Attt 50 dB
Ref Lvli 9.53 dBm VBW 3 MHz
30 dBm 5.32278557 GHz SWT 5 ms unit dBm
30
VY1|[T1] 9.53 dBn|
5.32278557 GHz
20
D1 11 |dBm <
” | V\F»JhNW‘\ Wd'hw Hikmwﬂ\[mm%
oo N M,
-10
-20
-30
-40
-50
-60
-70
Center 5.32 GHz 2 MHz/ Span 20 MHz
Date: 18_.FEB_.2010 14:27:07

Plot 14— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 12 Mbits/s
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Plot 15— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 24 Mbits/s
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Plot 16— Peak Power Spectral Density (conducted) in any 1 MHz band
EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 54 Mbits/s
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4.5 Peak Power Excursion

The results of the testing on the EUT, carried out in accordance with 47 CFR Part 15.407(a)(6), are
depicted in table 3 below.

45.1 Test Results

Transmission
Bitrate Ratio of Peak Excursion of the Modulation Envelope Limit (dB)
(Mbits/s)
Ch 52 Ch 56 Ch 60 Ch 64
5260 MHz 5280 MHz 5230 MHz 5320 MHz
6 -7.69 -1.74 -7.46 -8.22 <13.0
12 -8.01 -8.06 -8.09 -8.44 <13.0
24 -8.38 -8.25 -9.13 -8.05 <13.0
54 -8.85 -7.78 -7.94 -7.41 <13.0

Table 3 — Ratio of the peak excursion of the modulation envelope

45.2 Final Test

The EUT met the performance criteria requirement as specified in the test plan of this report and in the
standards.
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Plot 17- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 6 Mbits/s
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Plot 18- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 12 Mbits/s
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Plot 19- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 24 Mbits/s
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Plot 20- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 52 (5260 MHz) at a Transmission rate of 54 Mbits/s
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Plot 21- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 6 Mbits/s
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Plot 22- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 24 Mbits/s
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Plot 23- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 24 Mbits/s
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Plot 24- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 56 (5280 MHz) at a Transmission rate of 54 Mbits/s
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Plot 25- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 60 (5320 MHz) at a Transmission rate of 6 Mbits/s
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Plot 26- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 60 (5300 MHz) at a Transmission rate of 12 Mbits/s
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Plot 27- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 60 (5300 MHz) at a Transmission rate of 24 Mbits/s
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Plot 28- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 60 (5300 MHz) at a Transmission rate of 54 Mbits/s
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Plot 29- Ratio of Peak Excursion of the Modulation Envelope

EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 6 Mbits/s
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Plot 30- Ratio of Peak Excursion of the Modulation Envelope

EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 12 Mbits/s
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EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 24 Mbits/s
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Plot 32- Ratio of Peak Excursion of the Modulation Envelope
EUT operating on Ch 64 (5320 MHz) at a Transmission rate of 54 Mbits/
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4.6  Band Edge

In accordance with 47 CFR Part 15.407(b)(2) All emissions outside of the 5.25 — 5.35 GHz Band shall not
exceed an EIRP of -27dBm/MHz.
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Plot 33 — Lower Band edge at 5250 MHz
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ExtRef Delta 1 [T1] RBW 1 MHz RF Att 50 dB
Ref Lvl -39.59 dB VBW 1 MHz
30 dBm 29.57915832 MHz SWT 5 ms unit dBm
3 *
Vii[T1] 10.71 dBnm
5.32056112 GHz
2 AT TTII —39.50 dB
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Plot 34 — Upper Band edge at 5350 MHz

4.6.1 Final Test

The EUT met the performance criteria requirement as specified in the test plan of this report and in the
standards.
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4.7  -26 dB Bandwidth
In accordance with 47 CFR Part 15.407(a) (2)
ExtRef Delta 1 [T1] RBW 1 MHz RF Att 50 dB
Ref Lvl 0.16 dB VBW 3 MHz
30 dBm 26.05210421 MHz SWT 5 ms unit dBm
3
Yi|[T1] -15.20 dBn
5.24732465 GHZz
2 AT[TTI] 16 dB
26.05210421 MHz
1 D1 11 |[dBm ',.'AAA.AAK \/y’\\/\"\l T
-1
1 1
D2 [-15 dBm
-2 "
-30»\%»‘&1”\)"”u b
-4
-5
-6
-70
Center 5.26 GHz 5 MHz/ Span 50 MHz
Date: 18.FEB.2010 16:42:33

Plot 35 — (-26) dB Bandwidth of EUT operating on Ch 52
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ExtRef Delta 1 [T1] RBW 1 MHz RF Att 50 dB
Ref Lvl -0.37 dB VBW 3 MHz
30 dBm 26.05210421 MHz SWT 5 ms unit dBm
3
Yi1|[T1] -15.59 dBn
5.30752505 GHz
2 Al TTT] —0.37 dB
26.05210421 MHz
10=D1_10.84 dBm - —
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Plot 36 — (-26) dB Bandwidth of EUT operating on Ch 64
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4.7.1 Final Test

The EUT met the performance criteria requirement as specified in the test plan of this report and in the
standards.

4.8  Restricted Bands of Operation

In accordance with 47 CFR Part 15.407(b)(7) Intentional radiators need to comply with the provisions of
47 CFR Part 15.205. The results of these measurements can be found in section 4.1

4.9 Discontinuance of transmission in absence of Information

In accordance with 47 CFR part 15.407(c) applicants shall include in their application of how this
requirement is met.
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TO: TUV Rheinland of N.A.
336 Initiative Dr
Rochester, New York (4624
From: Ronald L. Cain
Carestream Health, Inc.
1049 West Ridge Rd.
Rochester, N.Y. 14615

DATE: September 24, 2008

In miy capacity as Electromagnetic Comphance Engineer, Carestream Health, Inc., |
confirm that the Carestream DRX-1 radio meets the requirements for discontinuance of
transmission contained in 47 CFR 15,407 C

I'he Carestream DRX-1 radio functions as a station (slave) 1o o wireless access point
The DRX-1 radio s programmed to respond to the access point and will not transmat

unless requested to do so

Since the DRX-1 radio is a station, it does not have the capacity to perform dynamic
frequency selection

Regards.

fﬁjﬂ?‘tf"// £ ?

Fonald L. Cain

4.10 Frequency Stability
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In accordance with 47 CFR Part 15.407(g) the frequency stability of U-NII devices must be such that an
emission is maintained within the band of operation under all conditions of normal operation as specified
in the users manual. The Manufacturer calls out operating temperature ranges of +10° to +30° C

4.10.1 Test results

Testing was performed on the original certification of the DRX-1 Radio for band 1 and was not repeated

for this addition of band 2 to the original radio since there were no hardware changes made.
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Temperature Stability Test
Standard: Part 15.407 | Date: |5/18/2003
Device Tested: |DRX-1 Radio Ch 36 5180 MHz File: [10102405.00
Customer: Carestream Health Inc.
Frequency in MHz measured 20dB below Peak
T s Permitted Band ol
Elperaine Start-up Zmin Smin 10min Edge in MHz e
-dB26 +264B -AB26 +264B -AB26 +26dB -dB26 +264dB

-10°C 516600 | 5159400 | 516600 | 5154.00 | 516600 | 515400 | 516600 | 51594.00 5150 - 5250 MHz Complied

0" C 516600 | 519400 | 516600 | 51594.00 | 516600 | 5159400 | 516600 | 5194.00 5150 - 5250 MHz Complied

+30° C 516600 | 519400 | 516600 | 5194.00 | 516600 | 519400 | 516600 | 5194.00 5150 - 5250 MHz Complied
Tested by: Dieter Baldarmus
TUV Bheinland of North America, Inc. 12 Commerce Road Newtown, CT 06470  Tel:(203) 4260888 Fax: (203) 426 4009

FCCTempitab.xlt Revised 24 APROE

4.10.2 Final Test

Table 4 — Frequency Stability

The EUT met the performance criteria requirement as specified in the test plan of this report and in the
standards.
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4.11 Antenna Requirements
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In accordance with 47 CFR Part 15.203 an intentional radiator shall be designed to ensure that no antenna

other then that furnished by the responsible party shall be used with the device.

TO: TUV Rheinland of N.A.
36 Initiative Dr
Rochester, New York 14624

From: Ronald L. Cain
Carestream Health, Inc.
1049 West Ridge Rd.
Rochester, N.Y. 14615

DATE: September 24, 2008

In my capacity as Electromagnetic Compliamce Enginecr, Carestream Health, Inc., |
confirm that only the antennas furmished with the Carestream DRX- 1 radio will be used
with the device as specified in CFR 47 15.203.

The DRX-1 radio antennas are installed side the case of a wireless X-Ray detector and
are accessible only to authonzed service personnel

Rl.‘?'_:llt‘ln.

Bomett 4. G

Ronald L. Cain
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412 99% Bandwidth
In accordance with Industry Canada’s RSS-210 Issue 7 Annex 9.2(1)
ExtRef Marker 1 [T1] RBW 1 MHz RF Att 50 dB
% Ref Lvli 11.33 dBm VBW 3 MHz
30 dBm 5.26435872 GHz SWT 5 ms Unit dBm
30
Yi|[T1] 11.33 dBn
5.26435872 GHz
20 OP 18-63727455 WAz
1 VT1 [T1] -0.43 dBn
AALAAN, APV LA 5.25083166 GH=z
10 7 N~
VT2 [T1] -Q.82 dBnf
T T2 5.26946894 GHz
0 /]. \
-10| \\l

Mw. )

—30M e

-40
-50
-60
-70
Center 5.26 GHz 5 MHz/ Span 50 MHz
Date: 18.FEB.2010 16:43:14

Plot 37 — 99% Bandwidth Ch 52

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
not be published or duplicated in part without permission of the testing body. This test report by itself does not constitute authorization for the use of any TUV Rheinland test mark. This
report must not be used by the applicant to claim product endorsement by TUV Rheinland, NVLAP or any agency of the United States Government.

TUV Rheinland Inc., 336 Initiative Drive, Rochester NY 14624 — Tel (585) 426-5555 Fax (585) 568-8338
QF0904.. Rev 1.0




FCC ID: U72DRX1 .
A TUVRheinland®

IC: 7027A-DRX1 Precisely Right.
Report No.: 31060258.002_DRX-1 Radio.doc
- Page 60 of 62
ExtRef Marker 1 [T1] RBW 1 MHz RF Att 50 dB
Ref Lvl 10.84 dBm VBW 3 MHz
30 dBm 5.31624248 GHz SWT 5 ms unit dBm
3
Y1|[T1] 10.84 dBn
5.31624248 GHz
2 oP 18.23647295 MHz
1 VT1 [T1] -Q.03 dBn
1 Y, ot 5.31113226 GHZ
L VT2 [T1] -Q.71 dBn
T T 5.32936874 GHz
. ”
-2 |
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Plot 38 — 99% Bandwidth Ch 64

4.12.1 Final Test

The EUT met the performance criteria requirement as specified in the test plan of this report and in the
standards.
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Appendix A
5 Test Plan

This test report is intended to follow this test plan outlined here in unless other wise stated in this here
report. The following test plan will give details on product information, standards to be used, test set ups
and refer to TUV test procedures. The test procedures will give the steps to be taken when performing the
stated test. The product information below came via client, product manual, product itself and or the
internet.

51 General Information

Client Carestream Health Inc.
Address 150 Verona St
Address Rochester NY, 14608

Contact Person | Ronald Cain

Telephone 585-627-8321
Fax 585-477-2718
e-mail ronald.cain@carestreamhealth.com

5.2 Model(s) Name

DRX-1

5.3  Type of Product

DRX-1 Radio
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5.4 EUT Electrical Powered Information

5.4.1 Electrical Power Type
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[1]|AC

[]]|DC

X | Batteries | [ ] | Host -
5.5 Electrical Support Equipment
Type Manufacture Model Connected To
Laptop IBM Thinkpad T30 Radio

5.6 EUT Test Program

ART V80 — Revision 8.0 Build #39 ART 11N
Customer Version (ANWI Build)

The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
not be published or duplicated in part without permission of the testing body. This test report by itself does not constitute authorization for the use of any TUV Rheinland test mark. This

report must not be used by the applicant to claim product endorsement by TUV Rheinland, NVLAP or any agency of the United States Government.

TUV Rheinland Inc., 336 Initiative Drive, Rochester NY 14624 — Tel (585) 426-5555 Fax (585) 568-8338
QF0904..

Rev 1.0




		2010-04-20T09:28:55-0400
	Randall E Masline
	I am the author of this document


		2010-05-03T16:22:01-0400
	Cecil A. Gittens




